ICE251B/EFL252/I1CE251

Counterbalance Lift Truck
Parts Manual

FEELY E
T 1+ B =

C€



PARTS ORDERING INSTRUCTIONS

HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your
machine. Supplying this information will assure prompt, efficient handing of your
order.

Since your dealer carries many parts in stock and maintains up-to-date prices on all
parts, he will be able to process your order immediately. If, for some reason, the part
is not in stock, he will order it from the factory. In either event, he maintains a current
file of service manuals, which give all available parts ordering or technical

information.

WHERE TO ORDER

Always order parts from the dealer who sold you your EP. If it is necessary for the
dealer to order parts from the factory, he is able to get prompt service for you. Parts
are shipped in accordance with shipping instructions given on the order.

INSTRUCTIONS FOR RETURNING PARTS
Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without
prior approval . EP cannot accept responsibility for parts returned without

authorization.

If you have some parts which must be returned, contact your dealer. If he believes
parts should be returned, he will arrange for authorization to return the parts.

CHANGES

When changes are made to the machine, revised pages for this manual will be issued.
These pages must be inserted in your parts manual as soon as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause

you to order wrong parts.

PART LIST

The Index, describes the item on the figure you are looking at. The Part No. is a
numerical description of the item and the part ordering number. The Part Name is a
description of the part number in alphabetical form. The No.Req.is the quantity used

on the machine.



FT

EARiTl

BRI, IR EHR M TS, o, S AFHS . REIXE(E S hE
B DRUE AR IR VT A 50 (4 v 28

BRI B R A IR 2 Z 1 A7 B8, 10 H & ZRFITA 1M B2 B i, bl &
SRPSAE TR T I K o RIS SR, A7 5 A XN EA, At AT
Wt BB AR, T RAMSA —mIRS TS, EReseftpra o F %1k
T B EE B .

T W

PREEZ N IR EP R 2RI BT IR 1F . R A LE AR IEE
P, ARE I URAR BEERSE I IR S5 o IRAEIRIIT AN B, FARAIE RS N A Ui B 2l
bt

FFHRE WA

—RAEOLT, BEOMERBRR, BIEMEFFEASENIARE, —RASHEAFIEZN.
EP A& oA 2 RAUHIR IR 1L R IR 41 51

WERARA — S R — R HHRIE, EIRRIRIAMHRT . AR AT T DIBERIE, B4
filr 2> HERAL ELRIE I A

HABH

Y AHAR LA, AT ER S EHRAT . SR FEIs ET, f5—
L RS TR N BRI B S0 B R ERT RIS AL, & S B
GRS g L TE

THER

Index iR R E L, RAEZHRINIIH . Part No. & Z 41— R SIHA R E 1)
W5, Part Name f& FISC 7 TR sUHA ZAFH 515 . No.Req AR FHE X 4F
EAER A



HOW TO READ PARTS MANUAL
BRI H 3

Tip 1:

A: The part of Index 10 is chosen by different tongue of the same series type.

B: The part of Index 7 is Optional.

C: The number of Index 40 is chosen by the actual requirements.

D: The part of Index 34 is cancelled because of the design perfect , and there is an new part

which is make the use more perfect.

Index Part No. Part Name No. | Applied Date Remark
s S |THEk &= | EHAS fiipa
10 3218-130000-00 |Counter Weight TS 1 CPD18TY
10 3220-130000-00 |Counter Weight TS 1 CPD20TY
A > |10 3216-130000-00 |Counter Weight TS 1 CPDI6TY
10 3215-130000-00 |Counter Weight S 1 CPDI1STY
10 3213-130000-00 |Counter Weight S 1 CPDI13TY
7 3218-800001-10 |Fark & 1 100740920
B |:> 7 3216-800001-20 |Fark WE 1 1004071070
7 3218-800001-30 |Fark e 1 100%40°1150
7 3218-800001-40 |Fark WE 1 1004071200
C \_> 40 3218-332002-00 | Collar EHER Req
DI::> 34 | 01| 3218-330005-A0 | Switch SohMEn T = 4 Cancelled
02| CK11-56003-00 [JC100 Switch  #EHETF% 4




E: The part of Index 19 has an Applicability,because it's our policy to constantly improve our

products.

E-1: Record by time
- 053011 :Ending onMay 30, 2011.
053011- :Beginning onMay 30, 2011.

E-2: Record by serial number

-S2016344 : Ending atS2016344

S2016345- : Starting at S2016345

There are three types of serial number:
1) 1 (LETTER)+7 (NUMBERS)
Applied Date: Up to February 1,2015

2) 1 (LETTER)+ 8 (NUMBERS)
Applied Date: From February 1,2015 to June 1,2015

3) 1 (NUMBER)+ 8 (NUMBERS)
Applied Date: From June 1,2015

Index Part Neo. Part Name Mo. | Applied Date Remark
s 5 | EHEKR B2 | AHAw e
E [:> 19| 01|3218-113000-00 |Gas Spring SHERZER 1 -053011
02 |3218-113000-04 |Gas Spring TS ERER 1 |053011-
F |—> 7 101] 2125-410004- | Cap FE 1 -52016344
02| 2125-410004- |Cap FhEE 1 |S2016345-
8 0000-000084- |Ring Wiper B -FE 1
g 0000-000370- | Cring O R 1
+
[NUMBER _tRUCK NO.
LETTER TtRUCK TYPE
(E/S/F)
+
[INUMBER _rRuUCK NO.
LETTER TRUCKTYPE
(E/S/B/DJF)
.|}.
INUMBER _ tRucCK NO.
NUMBER rpijeK TYPE

(1/2/3/415/6)




Index PartNo. Part Name Mo. | Applied Date Remark
Hi s S | EHEEK & | EHAS fipa
A FIRERA, 75 10 RIEA FAL 3T %R .
10 3218-130000-00 |Counter Weight  F&E 1 CPD18TY
10 3220-130000-00 |Counter Weight  F&E 1 CPD20TY
A > |10 3216-130000-00 |Counter weight  F&E 1 CPDIETY
10 3215-130000-00 |Counter Weight  F&E 1 CPDI15TY
10 3213-130000-00 |Counter weight  F&E 1 CPD1STY
7 3218-800001-10 |Fark WE 1 100407920
e L I - e A+
B: JF 5 7 JRZ T LA SR T s B |l oemoearok L 1 R
7 3218-800001-30 |Fark HE 1 10074071150
7 3218-800001-40 |Fark X 1 10074071200
C: 55 40 Rz T HRIHEA bR R g .
40 3218-332002-00 | Callar TEER Req

DI::> 34| 01| 3218-330005-A0 | Switch RSO 4 Cancelled

D: 75 34 Fon i Tt se 2k, BOEIFdH R4 84, . 02| cK11-56003.00 [JC100 Switch  1EHETEE 4

Vi



E: 55 19 Rz EMA — & R (BRI BROSBA AW AT 7 S T2

E-1: i
- 053011 :#EF| 2011425 A 30 H
053011- 4R+ 201145 4 30 H

E-2: HF4I5idx

-S2016344 : #7415 S2016344
$2016345- : jEUffFA)S S2016345

H=MF55ER:
1)1 CERD +7 (5
EARE: #uER 201542 A1 H

2)1 (580 +8 (B
G R 20152 1 HE 201546 71 H

3)1 (HF +8 (HT
ERRE: 2015426 A 1 H&ES

Index Part Neo. Part Name Mo. | Applied Date Remark
s THES | TSR &= | AHHS s
E [:> 19| 01|3218-113000-00 |Gas Spring SHERZER 1 -053011
02 |3218-113000-04 |Gas Spring TS ERER 1 |053011-
F > | 7 101] 2125-410004- |Cap FE 1 -52016344
02| 2125-410004- |Cap FhEE 1 |S2016345-
8 0000-000084- |Ring Wiper B -FE 1
g 0000-000370- | Cring O R 1
85 =
O P gime
L ES S
(E/SIF)
B rmms
F5
LS E S
(E/S/B/D/F)
BE_ rmms
8=
L eSS
(1/2/3/415/6)

Vil




Tip 2

A: Section 0102 is the original version.

B: Section 010201 is the version that some parts in the Section 0102 have been changed.

C: Section 010202 is the version that some parts in the Section 010201 have been changed.
When you order,Please locate specific parts information of your truck by the Applied Date of

parts in each version.

2
A: BT 0102 RN IR A
B: ®11 010201 FoRfEFbRA (511 0102) EFHA P2,
C: E11010202 FoRERHERA (EF 010201) EEAFHHEL,
AT RIS, ARG AR AR b 2 (R FH I ()R W s P 72 AR ) 45

Vil

0102 Overhead Guard

>

22

B

010201 Overhead Guard
ZEH

Cem

010202 Overhead Guard

22

{¥—3

191

i

1 2

—18
—15.1




Index H3¢

1000 Frame SYStEM ZE B ZRG0 ....cvverieerierriesrssssssesssssssssssessssssssssssssssssssesssssssesssessnessnessnessnsssnssssssnsssssssassnssssssssssenssesssnsnnen 1
QR OR T TRy U= o T = g OO 2
0102 OVEINEAA GUAIT ZZ M ....veivieiitee ettt ettt ettt ettt ettt e bt et et et et e be e ebe st eteseebe s s ebeeseseesese a2 eseebeseebess e b e s ebe s et e eseseesese et eseeseseebeseeteseebeseebessebe s ebe e ebe et eb et ebe et eseebeneebeneebensebensebensetensns 7
0103 FIONt COVEE HIANEE ... ..oieeieceeeeeeecectctetet et etetetete s et eteteteteseseseteteseseseseseteteseseseseteteseseseseteteseseseseseseseseseeeseteseseseeeseseseseseeeteseseseseeeteseseseseeeteseseseseseseseseseseseteseseseeeeetesesesetesetesesesnsnsetaras 10
07104 BACK COVEI JE MR ...ttt ettt ettt ettt te et eteeeeae et eae et eae et ese et eseeseseseeeeseaeeseeeessaeessesessasessaseasasensass s essasessaeessaeessasessesessasessasensasensesesessasessesessassssasessassnsasensasensasensessesessaeeneen 12

2000 Steering Control System FEE R ....cccveerrrrrrree e s s s s st s st s s sessaesaesae s e s e s e s e s e st e e e e e saenaesnesaeeneeneeaneaes 18
0201 Steering CONLTOl SYSEM fFEAEZRGE . .cuevieeeieeeeeeeeeeeee ettt ettt ettt ettt e e et et et et et et e ae et et et e seae et et esee e e s e s etes et et esesese et e s esee s s et et es e e esetesese s et et essas et et et essesetetess s et et esnss et esesensesaseseneas 19
0202 Parking BraKe JHITIEL .......oveviviiiietcteeeeeteteee sttt ettt et et et b et se et et esese et et et ese s s 2 et es e e e s esesese s e s eses e e e s e b es s e s et esese s s es et eseases et et e se e e st e s e e s et R oA e ee et st e Ae et et eseae st et ee s st ebeae s s b ese s s sens 22
OO T 1= o =R 24
0204 SteeriNg ASSEMDIY FETAIFE L .....viveeieeeeeeet ettt ettt ettt ettt et et et e te s e et et et ea e s es et es e s et etesess s et et ese et et esesessesetetess e et et eeeas et e A eeeas et eteteas s et et esnat et et et easesetetens s et et eseas et et esees et etetene s 28
0205 Valve CoNtrol LINKAGE 20 B IRIIE/E T ..ottt ettt ettt sttt te s te st e e s et esees e e st eseeseeseeseebeebessees e s e seesemsensessenseseeseeseeaeebeebeeaeebeebeese s ensessensessesseneeseeseeseeneete st ens 31

3000 Driving SYStemM IEB)) ZRZE ....ceeerreerrrerrerrserssersssssssesssesssesssessssssssssssssssssssssssssssssssssssesssssssssssesssesssesssessnessnessasssnsssaes 35
03071 DriVING SYSIEM BB ZRGT ....eeve ettt ettt ettt e oo te et e te et e e te et e eteeeeeaeeeeeaeeeaeeseeeteessesteesseeseesteebeeaseeseemsseseeneeeaeesseeseeeeeesseteessesteeaseetsenseessenseeaeenteareeeteeneeeteeneesbeeneeateeneenns 36
0302 Drive axle @SSEMDBIY BRENHFELK ... ..cvoviveeeeee oottt ettt ettt ettt ettt e et et et et e e et et et et et et et et et et et et et et et e e et et et et e e et et et e et et e e et et ettt et ettt ettt et et ettt ettt ettt 40
0303 Brake aSSEMDIY FllBIIHR LI ...v.vivevieeeieieeeeiee ettt ettt ettt ettt et et e s e se e et et et e ae et e s et e sses e 2 s esese a2 esesea s e st ek e aeee s ek e s e At st e R eRe st e s e R e e s be s e e st e s ese s st eh e st be s e et et s ese s ettt eas et etetean st 43
0304 DFVE WREEI TEBIFE ...ttt et te et e et te et te et ete et ete et eteeteae et ese et ese et eseeteeseteeseseeeeteeeeseseeseeeessesessseeseetessete s eteeseteeeeteeeeteeeeesetesseeeaseteseeteneeteseteeseteeeeteeeeteeteseeteseeteaeetenratennas 44
ORI L DL (=Y C= g = OO 46
0306 GEArDOX ASSEMDIY JHIE A U ...veveveeeveeeee ettt eeeee s etee e et et eeee s s e s st et seeeess et ee e et eeetes e s s ee e e e e s e eeeeee e e eeeeeeeeses et et e e e s eeeeeeeeseeeeeeeee s e eeseeeeeeeeeeeeeeeeeeeeeee et ee et eenee et eeeenes et ae et eee et eaetenn s eeeeeenenanneneas 48

4000 HydrauliC SYStemM ZE[H] R0 ...ceeerrerrerrserserssessesssesssssssssssssessssssessssssessssssssssssssssssssesssssssssssssesssssssssssssssssssessssssssans 51
(O I oY= e o BN L L LI i T2 < TSRO 52
(TR = S LN L N I = T 54
0403 STEERING CYLINDER FETFITHITT +...veeveeveiteeeteeteeeteeseeeteeeseteeeesseaessssesessasesesesssssessseassasssassasssaseanessaeeeesseeessssseseassesseesseassenseassameeaseemesaaeeeeeeaeeseeaseeseeeseeseeenesatsenseeesenesaneenteaneesenanees 57

5000 EIECtriCal SYStEM HEL S ZRZE ..cereeerrerrrerrrsrrsersstrssssseesssesssssssssssssssesssssssssssssssessssesssssssesssssssssssssssessssssssssesssesssesnens 59
(LSO I o VN N T S 5 PSR 60

0502 Control Bracket Assembly (ICE25TB) 8] 88 22 MR AT I, cvevveeeee ettt ettt et e et e e e e e eteeteeteeteeteete et eeteeaeesemtesseseeaeeasessesseseeseeseeseaseeae et essenseasensesseneenseseesesseeasesearearenns 64



0503 Control Bracket Assembly (ICE251., EFL252)12 il #8 Z2EARIEB «.vevvveveeeeeeeececeeececsescectcaeececsssesesssssssssssssssssssssssesssssssssssssssesssssssssssssssssssssssssssssssssssssssssssssssssnssssssssasssssssssssansnsnsnss 67

01T OT = o SR TSP 73
0505 Lithium Battery ASSEMDIY Z FEIILELI ....veveivereireeitee ettt ete st ete st et e st ete st et e et ete et ese et ese et e e ebe s ebessebessebess et e eseseesese et eseesessebeseeb e s ebessebeseebe et ebe et ese et eseebeseebeneebessebe st ebeseebessebe et etensesearenearas 77
B000 TBIE ZRZE «vveueuerrereresreressssreseasssesesasssesessssesesssseseasssssesessssssesssnssesssssnesssssnssesssesnenssssnssesssnssenssssnsessssnseeasansesnssssnsnenssssnes 81
06071 Hydraulic SYSTEM [ TR 1 ..ottt e et et e et et e e e e et e e e e s e e e e e e e et et et et e e e s e e e e e e e e e ee e e e s e eeeeeeee e e e e ee et e e ee e s ee e e et et ee e e et et ee et eeees e ee et et eeseene et een e ee et een e eenaesneeenneneerenenen 82
0602 Hydraulic SYSTEM [ TR I ....ovoeeeeeeeeeeeeee ettt e e e et e et e e et et e e s et et e e s e ee e e e e et ee e e et e e e s e eee e e e e e eeseeeeeeeeeeee e e e e eeeeeenes s eeeeee et eeeeee e et e et eeee s e ee et et eeseene et eee e eeeteen e eenaesneeenneeeerenenen 84

0603 HYATAUIC Ol THIZH ...vveeeeeitetieieeiet ettt ettt ettt ettt e se st et et ese st sesese s sesesees e s e b es e e s esesese s s et es e s esesesese s e st esess s sesese e s e s et ese s e s b e s e ee s s e b es e s s e b ese e s ebesese st et es e st et ese s esebesesn s esesesene s 90



1000

Frame System

EHRA



0101 Frame System (Serial Number up to -2301800075)

EHRG




0101 Frame System (Serial Number up to -2301800075)

R R
Index Part No. Part Name No. Applied Date Remark
F5 LG5 LA Bk i T H 3 #E

1 301000000463 Bolt M30x2x120 AR 2 -2301800075

2 304000000092 Lock washera30 HEL 2 -2301800075

3 3127-100004-00 Washer 230 B 2 -2301800075

4 3127-100003-00 Counter Weight P 1 -2301800075 | ICE251B. EFL252
4 3127-100003-10 Counter Weight P E 1 -2301800075 | ICE251

5 3125-100009-00 Lifting Hole Cover &AL 1 -2301800075

6 3218-600500-00 Speaker UALN 1 -2301800075

7 7331-500019-00 Pedal L 1 B AR 1 -2301800075

8 302000000189 Screw M8x16 AR 6 -2301800075

9 7331-500036-00 Pedal R A B 1 -2301800075

10 301002000014 Bolt M8x20 AR 1 -2301800075

1 304003000005 Lock washer 28 R 1 -2301800075

12 304002000005 Plain washer 28 PR 1 -2301800075

13 3127-100001-00 CAP URB M S PR 2 -2301800075

14 304000000044 Plain washer 216 R 4 -2301800075

15 304000000055 Lock washer 216 e 4 -2301800075

16 301000000315 Bolt M16x1.5x80 [y 4 -2301800075

17 7331-500022-00 Cushion Mat L FERGIEEAR 1 -2301800075

18 7331-500025-00 Cushion Mat R FIRIR AR 1 -2301800075

19 3218-110005-00 Rubber AR I 7= 4 4 -2301800075

20 304000000040 Pain washer R 6 -2301800075

21 304000000052 Lock washer 28 e 6 -2301800075




010101 Frame System (Serial Number from 2301800076-)




010101 Frame System (Serial Number from 2301800076-)

R R
Index Part No. Part Name No. Applied Date Remark
] e £ Hk 325 L 9 ik
1 301000000463 Bolt M30%2x120 A 2 |2301800076-
2 304000000092 Lock washera30 e 2 |2301800076-
3 3127-100004-00 Washer 230 B 2 |2301800076-
4 3127-100003-00 Counter Weight P 1 |2301800076- ICE251B. EFL252,No Casting,EP20230414
4 3127-100003-20 Counter Weight P 1 ICE251B. EFL252,typecasting,EP20230414
4 3127-100003-10 Counter Weight T 1 2301800076- ICE251
5 3125-100009-00 Lifting Hole Cover &AL 1 12301800076~
6 3127-100005-00 Plate P AR AT BT KA 1 |2301800076- BGD-21-002289
7 302000000221 Screw M8x20 IRET 2 |2301800076-
8 304000000053 Lock washer 10 R 9 |2301800076-
9 304000000034 Flat washer 210 PN 9 |2301800076-
10 302000000189 Screw M8x16 IRET 15 |2301800076-
1 304000000052 Lock washer 28 R 15 |2301800076-
12 304000000040 Flat washer 28 PR 15 |2301800076-
13 7331-500019-00 Pedal L e EZREIR 1 |2301800076-
14 7331-500036-00 Pedal R i B TEEER 1 |2301800076-
15 3127-100001-00 CAP IR B SRR 7 2 |2301800076-
16 301000000315 Bolt M16x1.5x80 [y 4 |2301800076-
17 304000000055 Lock washer 216 e 4 |2301800076-
18 304000000044 Flat washer 216 R 4 12301800076-
19 3218-110005-00 Rubber AR Ik 7= 4 4 |2301800076-
20 7331-500022-00 Cushion Mat L e G IRAR 1 12301800076-
21 7331-500025-00 Cushion Mat R HRRIBEAR 1 |2301800076-
22 3127-100006-00 Brake Mounting plate I %344k 1 |2301800076- BGD-21-002289
23 301002000028 Bolt M10x30 [y 5 |2301800076-




24 3132-100013-00 Battery Bracket ALt JEE 37 248 2301800076- BGD-21-002289,For 160Ah/205Ah/280Ah Option
25 3112-100033-10 Chain 2% 2311700352- BGD-22-002701




0102 Overhead Guard

rgol]




0102 Overhead Guard

2
Index Part No. Part Name No. Applied Date Remark
55 e L eI Heit CAHIEE i
1 303013000003 Nut M8 Ty B LR B 1
2 304003000005 Lockwasher 28 R 7
3 304002000005 Flatwasher @8 R 7
4 3125-122000-00-01 Viewfinder JE 1
5 | 01 [3125-600300-00 Head lamp HIRAT 2 superseded by 7830-800010-00
02 | 7830-800010-00 Head lamp BIKAT 2 BGD-22-001726
6 301016000001 Bolt M8x55 e 4
7 | 01 |3125-600400-00 Front combination lamp HI/MT 2 superseded by 3870-300012-00
02 |3870-300012-00 Front combination lamp NS 2 BGD-22-001726
8 7331-527000-00 Lamp Block R 54T B 1
9 304000000040 Flatwasher @8 PR 4
10 304000000052 Lockwasher g8 R 4
11 303001000005 Nut M8 IR EE 4
12 3218-600400-00 Caution Switch RAT 1
13 3525-680003-00 LED light LED BT 2
14 7331-526000-00 Lamp Block L JE AT BR 1
15 3127-610003-00 Rear wiring harness Ja BRI LR 1
16 7331-801200-00 Overhead guard harness L TP TR 2R R 1
17 7331-801300-00 Overhead guard harness R VEE a5 1
18 7830-20002W-00 Bracket R HEHE 22 it 1
19 301002000013 Bolt M8x16 LY 6
20 | 01 |7330-582002-00 Glass roof BEEETHRR 1 For EFL252. ICE251
02 |3127-100009-00 Glass roof BEITTAR 1 2311000018- BGD-21-008802




21 3111-100007-B0 Blue Light Plate R AT AR 1 Optional

22 3111-100006-BO Blue Light Plate L FEREHAT TR 1 Optional

23 3316-971002-00 Blue Light AT 3 Optional

24 | 01 |1601-100004-10 Red Light 2T 3 Optional, Superseded by 3316-971100-00
02 |3316-971100-00 Red Light 2964 3 Optional, BGD-22-004396

25 3130-680100-10 Rear Work Light J& TAEST 1 Optional

26 3127-160000-00 Plate JEAT A 1 2311401029- BGD-22-000067

27 301000000090 Bolt M6x16 2 3 |2311401029- BGD-22-000067

28 304000000050 Lockwasher ®6 i) 3 |2311401029- BGD-22-000067

29 304000000036 Flatwasher ®6 P 3 |2311401029- BGD-22-000067

30 302004000027 Screw M4x12 HE4T 3

31 304000000048 Lockwasher ®4 HhEL 3

32 304000000038 Flatwasher ®4 PR 3




0103 Front Cover

HiShE

LR
LY

(R
Y/

AR Y
AR

W’

Main Harness

Fe==ngsd

,\ __/ ,MN& '
\ L
) ,

Y iy
ZEEERNS SN 5

10



0103 Front Cover

i Ah &
Index Part No. Part Name No. Applied Date Remark
FFe T ZAE R R A HY #HE
1 3132-500001-00 Cushion Huf 28 1
2 301000000372 Bolt M8x20 [y e 2
3 304000000105 Flat washer 8 PR 4
4 3218-680000-10 Accelerator pilIbuEs 1
5 3218-606000-00 Warning Light Switch BORIT IR 1 -2301400243 | BGD-21-000886
6 302000000189 Screw M8x16 M ZARET 4
7 303022000004 Nut M8 LN 2
8 7331-550004-00 Box & 1
9 | 01 |3132-113000-0A | Dashboard PERIURA 1 -2311000017 | ICE251B
9 | 01 |[3132-113000-CO Dashboard ICRIESEAF 1 -2311000017 | EFL252, ICE251
02 [3132-113000-0B  |Dashboard R AF 1 |2311000018- BGD-21-008802
10 | 01 |3218-604000-00 Emergency Stop Switch BIFFFK 1 Superseded by 1113-5000012-E2
02 |1113-500012-E2 Emergency Stop Switch AR 1 BGD-21-005920
11 3132-240000-0A | Floor Plate B AR AR 1
12 304000000119 Flat washer 10 T 2
13 304000000053 Lock washer 210 R 2
14 301000000209 Bolt M10x25 ey 2
15 1261-500001-00 Cigarette Lighter RS 1 |2311000018- BGD-21-008802

11




P e W

GEnyy,,

0104 Back Cover

JE A

12

—— ,q._Hllllll_.wﬁMn/

Ny g | \_ /,
AN \ ! -k i Mf Y

b NTRY g W v

\
\
,,/,/ I x;/.(‘ \||w\ -\.lw A vv &/ Sl
i \ ~
LN % ' t &V /W.ww



0104 Back Cover

JEAhE
Index Part No. Part Name No Applied Date Remark
F5 Fs T AR i & H H #iE
1 7331-500026-00 Cover IKA R 1
2 302000000189 Screw M18x16 WRET 2
3 3132-212000-00 Seat JEE 1 YLO03.1103
3 3132-213000-00 Seat By 1 YL03.1103,With Logic Switch,EP20230810
3 3132-215000-00 Seat JEE 1 ZY-033BJ,EP20230810
3 3218-212000-00 Seat JEE 1 16TA30013,EP20230810
3 3218-212000-10 Seat JHE R 1 16TA30041
3 3218-212000-20 Seat JHE R 1 16TA30046
3 3218-212000-10-02 | Seat JEERS 1 With Logic Switch
3 3218-215000-10 Seat JHE R 1 BGD-23-001252,For CE
3 7825-500080-00 Seat JHE R 1 YY53-46,EP20230810
3 7830-500082-S0 Seat JHE R 1 16TA30055,EP20230810
3 7830-500083-S0 Seat JEE 1 16TA30056,EP20230810
3 7830-500084-S0 Seat By 1 16TA30041-1,EP20230810
3 7830-500120-S0 Seat JEE 1 YY51-41,EP20230810
3 7845-525001-00 Seat By 1 16TA30004,EP20230810
4 3218-600700-00 | Alarm Buzzer {51 2 gty 25 1
5 7331-560012-00 Hinge Assembly HUERBHE Sk 2
6 7331-500016-00 Gas Spring i 1
7 3113-360000-00 Lock assembly WLER B LA 1
8 304000000119 Flat washer 10 PR 4
9 304000000053 Lock washer 210 Hgk 4
10 302000000427 Screw M10x30 WS FIRET 8
11 303022000004 Nut M8 S RE 2

13




12 7331-500300-00 | Bracket B 5 b

13 301001000012 Screw M8x45 AR

14 304000000040 Plain washer 28 R

15 3127-211000-00 Cover Bl

15 3127-211000-0A Cover WL For 410Ah Battery Version
16 3113-222000-00 Hinge BB

17 3132-121000-00 Charge cover 78 HLfi 75

18 302002000024 Screw M6x10 IRET

19 1118-650010-60 Magnet Tk

20 302000000427 Screw M10x30 WS HIRET

21 304000000118 Flat washer 28 R

22 3132-212001-00  |Seat belt i

23 3132-212002-00 | Seat Switch JEERFF K For 1103 Seat
23 3215-600200-00 Seat Switch FERFH R EP20230810

24 304000000040 Flat washer 28 R

25 304000000052 Lock washer 28 EHEA

26 301002000013 Bolt M8x16 A

27 302001000115 Screw M4x12 WRET

28 301016000004 Bolt M8x30 A

29 3132-100014-00 Rubber A 2311000018- BGD-21-008802

14




0105 CAB

15



0105 CAB

2
Part No. Part Name No. Applied Date Remark
Lo T LR Kok s E #IE

7330-582001-00 Windscreen UEE)EE) &t 1
2 7330-580013-00 Front wiper R 1
3 7330-580004-00 Front wiper motor H Y HLAL 1
4 3525-900013-00 Cushion PRIEAR IR ok e 2 Req.
5 304000000033 Big plain washer 8 KEE Req.
6 304000000052 Lock washer 8 FE I Req.
7 301002000014 Bolt M8*20 LY 3
8 301002000017 Bolt M8*35 g 2
9 7815-581009-00 Fixed plate BT R AR 4
10 304000000050 Lock washer 6 HFE ] 8
11 301000000090 Bolt M6*16 WA 8
12 7330-580005-00 Water box 57K A 1
13 7330-580001-00 Door lock 74 2
14 7330-582004-00 Mobile window WRCEIEs Er ] 2
15 7330-582005-00 Fixed window T [B1RE eIE 2
16 7330-580006-00 Switch,wiper FEEIE-SISS 2
17 7330-580007-00 Switch,water WK IR 1
18 301002000018 Bolt M8*40 WA 4
19 3115-212000-CO Gas spring,side door IR 2
20 303000000047 Lock nut M8 7R B Req.
21 3132-300090-00 Fan heater 32 KB 1 Option
22 7330-580014-00 Rear wiper Ji& W25 1
23 7330-582002-00 Top glass T35 1
24 301002000015 Bolt M8*25 WA 12
25 7330-580002-00 Window lock Bt 1

16




0105 CAB

B
Part No. Part Name No. Applied Date Remark
Lo LA Hoe s E i
7330-580008-00 Top light AT 1
7330-580009-00 Fan A 1
7330-580010-00 Hinge S BB 2
7330-582003-00 Rear window EiE 1
7330-580003-00 Rear wiper motor S5 N ] FELATL 1
7330-580011-00 Gas spring,rear window Jo BB 2
7330-580012-00 Bracket,rear J U S 2
503100001538 Glass adhesive strip PRSI 5% 1
503100001344 Side door adhesive strip M sk 1
7845-580007-00 Reflector Assembly KA R |

17




2000
Steering Control System
BIERG

18



0201 Steering Control System
BAERS

19



0201 Steering Control System

BAERS
Index Part No. Part Name No. Applied Date Remark
F5 LG5 AR Bk T H i
1 See 0204 Steering Assembly o [ 2 L 1
2 301000000334 Screw M10x40 PPt L i 4
3 7331-410005-00 | Locating bush ENE 1
4 7331-410007-00 | Rubber meter B r) AR AR 4
5 304000000034 Flatwasher 10 KPR 4
6 303000000024 Nut M10 2352 4
7 3132-650010-00 | Parking Lever Assembly -3l 1 -1312000706
7 3132-340000-00  |Handbrake FH 1 [1312000707- BGD-22-004558
8 301000000333 Blot M10x30 EZETHIN AR R 2
9 301004000006 Bolt M12x1.25x25 e 2
10 304000000051 | Lockwasher 12 G 2
11 304000000041 Flat washer 12 R 2
12 3132-605000-00 | Micro-switch NI 1
13 302008000001 Screw M3x25 BRET 2
14 304003000001 Lockwasher @3 EHEA 2
15 304002000001 Flatwasher g3 P 2
16 3525-635000-00 | Switch Harness BN RGN 1
17 See 0205 Valve Control Linkage 2 BB R K 1
18 301016000002 Bolt M8x25 [y 4
19 304000000118 Flatwasher 8 KP4 4
20 303022000004 Nut M8 S RE 4
21 See 0202 Parking Brake Assembly [ i 1
22 301000000099 Blot M10x25 A 4
23 304000000053 Lockwasher 10 R 4
24 304000000106 Flatwasher 10 P 4

20




21




0202 Parking Brake

FEI R

22



0202 Parking Brake

JEA R
Index Part No. Part Name No Applied Date Remark
e s Rl o TEH H HVE

1 7331-610033-00 Foot Brake Pedal Ji 13 5 A EPDM 1

2 7331-610007-00 Right Pedal Support Assembly T AR ST A %, 1

3 7331-610022-00 Brake Pump Assembly I BIIR SR 1

4 7331-610032-00 Pull Spring EDA 3 1

5 202800000171 Foot Brake Sleeve AL EIE RS 2

6 303001000006 Nut M10 S RE 3

7 301002000030 Bolts M10x40 [ 1

8 301002000013 Bolt M8x16 [y 1

9 304003000005 Spring Washerg8 L 1

10 304002000005 Flat Washer @8 R 2

11 7331-610025-00 Shaft Assembly L) 5859 1

12 | 01 |3132-321000-00 Foot Brake Solder IR P AR 1 -2301800075

02 |3132-321000-HO Foot Brake Solder I R A 1 2301800076- BGD-21-002289

13 301002000028 Blot M10x30 A 2

14 304007000003 Flat Washer 10 T 2

15 304003000006 Spring Washer 10 L 2

16 3218-601000-00 Brake Light Switch il BAT % 1

17 7331-610029-00 Cushion ZE L 1

18 307001000002 Pin 2x20 TF 4 2

19 307006000003 Pin Shaft @8x25 B 1
20 303000000017 Bolt M10 IR R 1
21 3127-322000-00 | Left pipe T BN 1
22 3127-321000-00 Right pipe T B 1

23




0203 Meter

ain Hamess

24



0203 Meter (SN up to -2311000017)

BES
Index Part No. Part Name No. Applied Date Remark
K5 F s LA Hoek EHH &k
1 3132-802011-00 Cover & A 1 -2311000017
2 3132-802012-00 Cover 1 RARI5E 1 -2311000017
3 1155-520009-00 Electricity table HER 1 ICE251B,
3 3218-600007-60 Meter &S 1 For EFL252. ICE251
4 3132-100001-00 Bracket IR MR 1 -2311000017 | ICE251B
4 3132-100001-10 Bracket IR MR 1 -2311000017 | For EFL252. ICE251
5 3132-802013-00 Cover IR FeERE 1 -2311000017
6 3132-802014-00 Cover &I 1 -2311000017
7 3132-802015-00 Cover X 1 -2311000017
8 302000000144 Bolt M4x35 AR 1 -2311000017
9 3112-603000-10 Key Switch BHRLIT R 1
1301600775-
10 3112-60301X-10 Key PR 1 2301700396 BGD-21-003479

25




(SN from 2311000018-)

020301 Meter

&

26



020301 Meter (SN from 2311000018-)

BES

Index Part No. Part Name No. Applied Date Remark

K5 F s LA Hoek EHH &k
1 3126-311002-00 Front Cover B b 25 1 |2311000018-
2 3126-311003-00 Front Cover B T &5 1 |2311000018-
3 302009000009 Screw ST4.2x13 R4 4 |2311000018-
4 3126-311001-00 Back Cover 77 IR AT 1 |2311000018-
5 302000000144 Bolt M4x35 ey e 1 |2311000018-
6 3112-603000-10 Key Switch BHRLIT R 1

3112-60301X-10 Key PR 1 1301600775- BGD-21-003479

7 2301700396-
8 3218-600007-60 Meter €S 1

27




g Assembly

0204 Steerin

28



0204 Steering Assembly

e Tl A S
Index Part No. Part Name No. Applied Date Remark
FFs Lo TR Kok & H #E
1 3127-323000-00 Hand wheel assembly FRifE 77 1A 38 1
2 303003000002 Nut M16*1.5 TR BL 1
3 304000000044 Washer ¢16 g3 1
4 7331-410201-00 Steering axle % Ll 1
5 3132-410210-00 Sheath W\ 2R 1
6 7331-410203-00 Upper bushing assembly 4 E %, 1
7 7331-410210-00 Steering Column Assembly % [ & A3 i i 1
8 7331-410001-00 Bolt T AL 2 WAL 1
9 7331-410301-00 Handle spline sleeve Fiifeigs 1
10 7331-410300-00 Lock lever PR B TR LA 1
11 7331-410002-00 Lock axle i 1
12 7331-410004-00 Lock bushing BEE 1 1
13 7331-410214-00 Screw sleeve M10 [EES 2
14 7331-410008-00 Nylon gasket J5 1) 3% [R5 JE e 2 2
15 7331-410214-00 Lock bushing BB 1
16 7331-410012-00 | Gasket,rubber PRI AR H 4
17 7331-410011-00 Steering column cover PR EEATE 4
18 303001000006 Nut M10 S RE 4
19 304001000004 Large washer 310 KL 8
20 7331-410006-00 Upper bolt S HE bR 2
21 7331-410007-00 Steering gear rubber pad ¥ [ 2415 IR 4
22 7331-410005-00 Locating sleeve ENIE 4
23 301002000029 Blot M10*35 A 4
24 7331-410400-00 Bracket,hand wheel T3 R 1

29




0204 Steering Assembly

e Tl A S
Index Part No. Part Name No. Applied Date Remark
P Lo FAZHR R TEHIH i
25 301002000016 Blot M8*30 WA 1
26 304003000005 Lock washer 28 R 1
27 7331-410230-00 Knuckle T3 1) S 1
28 305002000015 Snap ring 237 FLA B 44 P 1
29 305001000012 Snap ring 820 1 R 334 424 P 2
30 309001000009 Bearing 61904-2Z PRI ER il 1
31 7331-410501-00 Flange EHEE 1
32 7331-410502-00 Connecting axle EH 1
33 7331-410009-00 Jacket e 1
34 304002000007 Flat Washer 12 P 2
35 304003000007 Lock washer g12 L 2
36 301004000006 Blot M12*1.25*25 UYEs 2
37 3132-730000-00 Steering unit LgEik 1 |-2321800621 Cancel,See 0602
38 3132-600900-00 Combined switch HIREPIPS 1

30




0205 Valve Control Linkage
L R AIERT

fig2140000101

31



0205 Valve Control Linkage

Z PR AR

Index Part No. Part Name No. Applied Date Remark

P el TR o TEH H #
1 3218-628000-00 Switch Harness FEFF LR 2 Bk 1 For Two-way control valve
1 3218-627000-00 Switch Harness I 3 Bk 1 For Three-way control valve
1 3218-629000-00 Switch Harness RPN 4 Bk 1 For Four-way control valve
2 3218-605000-00 Switch BT Reg.
3 301000000090 Bolt M6x16 R 5
4 304000000050 Lock washer 26 A 5
5 301004000059 Bolt M10x1.25x40 A 3
6 304000000053 Lockwasher g10 GHEr 3
7 304000000035 Flatwasher 10 P 3
8 3132-740000-00 Control Valve Assembly,2-spool - BEZ &R 1 -1321600187 For Two-way control valve
8 3132-660001-HC | Control Valve Assembly,2-spool ~ —-Ht% H1 1 1321600188- For Two-way control valve,BGD-23-001488
8 3132-740010-00 Control Valve Assembly,3-spool =Bt R 1 -1321600187 For Three-way control valve
8 3132-660002-HC | Control Valve Assembly,3-spool  =Ht% H 1% 1 1321600188~ For Three-way control valve,BGD-23-001488
8 3132-740020-00 Control Valve Assembly,4-spool  PUEEZ i 1R 1 -1321600187 For Four-way control valve
8 3132-660003-HC | Control Valve Assembly,4-spool  PUHLZ #1 1 1321600188- For Four-way control valve,BGD-23-001488
8 3132-660005-00 Control Valve Assembly,2-spool k% i 1& 1 -1321200998 For Two-way control valve, OPS option
8 3132-660005-10 Control Valve Assembly,2-spool X Z IR 1 1321200999-1321600187 For Two-way control valve, OPS option,BGD-22-006181
8 3132-660004-HC | Control Valve Assembly,2-spool % BRI 1 1321600188- For Two-way control valve, OPS option,BGD-23-001488
8 3132-660006-00 Control Valve Assembly,3-spool =L iR 1 -1321200998 For Three-way control valve, OPS option
8 3132-660006-10 Control Valve Assembly,3-spool = BEZ 1Y 1 1321200999-1321600187 For Three-way control valve, OPS option,BGD-22-006181
8 3132-660005-HC | Control Valve Assembly,3-spool = HEZ #% K 1 1321600188- For Three-way control valve, OPS option,BGD-23-001488
8 3132-660007-00 Control Valve Assembly,4-spool  PUIELZ i " 1 -1321200998 For Four-way control valve, OPS option
8 3132-660007-10 Control Valve Assembly,4-spool  VUHLZ i ¥ 1 1321200999-1321600187 For Four-way control valve, OPS option,BGD-22-006181
8 3132-660006-HC | Control Valve Assembly,4-spool  PYHEZ 1 1 1321600188- For Four-way control valve, OPS option,BGD-23-001488
9 7331-641002-00 Bracket 2 THRZ R IR I TE AR 1 For Two-way control valve

32




9 7331-641003-00 Bracket 3 IR Z 1 ] 78 AR 1 For Three-way control valve
9 7331-641004-00 Bracket 4 1 22 1% I 2] 5 AR 1 For Four-way control valve
10 3218-330006-00 Handle FHi 1

1" 3218-330007-00 Handle FHi 1

12 3218-330008-00 Handle FHi 1

13 3218-330009-00 Handle FH 1

14 7331-640009-02 Control Lever,Lifting —BEAF 1

15 7331-640000-02 | Control Lever,Tilt ZIAT 1

16 7331-640001-03 Control Lever,Sway ZHEAF 1 Option

17 7331-640001-04 Control Lever,Attachment VU AT 1. Option

18 307001000002 Pin 2*20 JF 4 Req.

19 7331-64001X-00 | Collar T £ 1 Req.

20 304000000036 Flat washer @6 PR 5

21 7331-642001-00 Dirt-proof boot [EabE=S Req.

22 307006000001 Pin Shaft B Req.

23 7331-640004-02 Rod-Control Valve % W AT Req.

24 3525-338001-00 Bracket WBENIT R ZHER Req.

25 303000000046 Nut IREE Req.

26 7331-640003-02 | Joint HEREX Req.

27 307006000001 Pin 24.7*18 BB Req.

28 7331-640006-02 | Connecting rod BAETWOEEAT 1 For Two-way control valve
28 7331-640006-03 Connecting rod PR T ERAT 1 For Three-way control valve

28 7331-640006-04 Connecting rod BAE TN AT 1 For Four-way control valve

29 3132-66000X-00 Solenoid valve Hafk ] 1 -1321200998 | OPS option

29 3132-66000X-10 Solenoid valve CeRvA ] 1 1321200999- OPS option,BGD-22-006181

30 3112-606000-00 Bracket TE R 1 1321600188- BGD-23-001488

31 3112-604000-00 Proportional potentiometer LA L 1 1321600188- BGD-23-001488

32 304003000002 Lockwasher g4 R 2 1321600188- BGD-23-001488

33 303001000002 Nut M4 IR R 2 1321600188- BGD-23-001488

33




34

3112-608000-00

Magnet buckle

AT

1321600188-

BGD-23-001488

34




3000
Driving System
RN R G

35



0301 Driving System

B R G

36



0301 Driving System

WB) R4
Index Part No. Part Name No Applied Date Remark
i) Lo T2 e i H 3 #E
1 3127-410000-00 | Drive axle Assembly YR 2 1
2 3525-400003-00 Gasket UREH A 1
3 3902-430000-00 Gearbox Assembly RTH A Ak 1
4 304000000041 Plain washer 12 Tk 12
5 304000000051 Lock washer @12 Gk 12
6 301004000008 Bolt M12x35 AR 12
7 301000000389 Bolt M20*100 AR 1
8 3132-650000-00 Traction Motor KB R 1 For 205/280Ah SP
8 | 01 |3132-650000-10 Traction Motor URE R 1 -1311800393 For 410Ah,HPQ8-4ZL
02 [3132-650000-40 Traction Motor IKZ) H AL 1 1311800394- For 410Ah,HPQ8-6ZL,BGD-23-004718
9 304000000057 Lock washer 220 R 1
10 304000000045 Washer PR 2
11 303000000160 Nut M20 H R 1
12 304000000054 Lock washer 14 R 5
13 | 01 |301003000012 Bolt M14x1.5x180 AR 5 Superseded by 301000000468
02 | 301000000468 Bolt M14x1.5x150 AR 5 EP20210802
14 3132-65001X-00 Encoder Yrhg s 1 For 3132-650000-00
14 3132-65001X-10 Encoder i 1 -1311800393 For 3132-650000-10
14 3132-65001X-40 Encoder i 1 1311800394- For 3132-650000-40
15 306000000145 O-Ring 87.5*3.55 O 7pE 1

37




0302 Drive axle assembly

IRBH B

N
v ~

38



0302 Drive axle assembly

Ereziyrigsyad
Index Part No. Part Name No. Applied Date Remark
FF5 Lo T LR Kok VISR #IE
1 7830-20114X-S0 Nut M60*2*10 IR 4
2 7830-20115x-S0 Washer @60 ke 2
3 3112-410008-00 Seal FB75x100*10 3 2
4 7830-20101X-S0 Snap Ring60*75x12 EELE 2
5 7830-20116x-S0 O-Ring d60*3.55 O T 2
6 3112-41016x-00 Bearing 32012 IR 48 T K 2
7 7825-20104X-S0 Nut M20*1.5 IR 12
8 7810-21206x-WO0 Stud M20*1.5x85 o BURKE 12
9 7825-20106x-S0 Hub L5 2
10 7831-20119X-S0 30214 B HEVR T 7K 2
11 7830-20121X-S0 Seal FB100*130*12 T 2
12 7825-20107X-S0 Brake hub GEIESS 2
13 7845-20719X-S0 Nut M20*1.5 IR 12
14 7830-20108x-S0 Snap Ring 72*100*16 i 12
15 3131-410019-00 Bolt M14x1.5x35 LY 4
16 3131-410006-00 Bolt M14x1.5x38(20) WA 1
17 3127-41003X-00 Wheel Brake-L 1270 HIBNEE R (F) 1
18 3127-41004X-00 Housing Wik 1
19 3112-410003-00 Ventilatory plug bk 3
20 7845-20723X-S0 Plug R1/2 I 28 1
21 3127-41005x-00 Wheel Brake-R 1970 HZh AR ChD 1
22 7845-20711X-S0 Bolt M12x1.25x50(28) AL 24
23 3127-41006x-00 Shaft B 2
24 7830-20111X-S0 Packing LHIErS 2

39




0302 Drive axle assembly

Ereziyrigsyad
Index Part No. Part Name No. Applied Date Remark
Fs Lo LA Hoe VISR #IE
25 3127-41016x-00 Pin D10x24 il 1
26 3127-41007X-00 Washer R 1

40




0303 Brake assembly
B SR
24

41



0303 Brake assembly

I R
Index Part No. Part Name No. Applied Date Remark
Fs T FAB R R H H K

1 7825-20301X-S0 Pedestal,left brake 7 ) 50 45 SRR A 1
1 7825-20401X-S0 Pedestal,right brake T 13 JERAR 2 1
2 3127-41017X-00 Friction Assembly B R A 4
3 3131-411003-00 Rubber plug Jike=3 4
4 7825-20304X-S0 Left adjust lever 17 VR EEAT 1
4 7825-20404X-S0 Right adjust lever A VR EEAT 1
5 7825-20305x-S0 Spring,lower T g [l Ao A 2
6 7825-20306x-S0 Left slack adjuster Te [ B i A 2R 1
6 7825-20406x-S0 Right slack adjuster A5 ) B i R 2% 1
7 7825-20307X-S0 Pull rod JESERLAT 8
8 7825-20308x-S0 Support J S PR 2
9 7825-20309X-S0 Spring JE# 8
10 7825-20310X-S0 Cap TR 8
11 7825-20311X-S0 Spring A 2
12 7825-20312X-S0 Rod TiiAT 2
13 7825-20313X-S0 Support & -2 6
14 7825-20314X-S0 Spring (EIRVALS: 3 4
15 7825-20315x-S0 Pin FFTA 2
16 7825-20316x-S0 Gasket B 2
17 7825-20317X-S0 Left brake rod FEFHBhRAT 1
17 7825-20417X-S0 Right brake rod HFHIZHAT 1
18 7825-20318x-S0 Plate SR 2
19 7825-20319X-S0 Left brake pump e il B 73 R S 1
19 7825-20419X-S0 Right brake pump BN 43 IR B 1
20 7825-20320X-S0 Hand brake rod T-HIBIHERT 2

42




0303 Brake assembly

B
Index Part No. Part Name No. Applied Date Remark
i) TG UL B & ik
21 7825-20321X-S0 Spring HEFFOREE 2
22 7825-20322X-S0 Bolt M8x16 e 4
23 7845-20832X-S0 Lock washer 8 Pl 4
24 3131-412027-00 Handbrake rope BN 2R K 2

43




0304 Drive wheel




0304 Drive wheel

Erezi
Index Part No. Part Name No Applied Date Remark
Fre s T B e W H #HE
1 3525-430001-00 Bolt iRy 6
2 7825-213000-S0 Rim Assembly AR AL L 1
3 7820-280000-00-S0 Drive tyres IXFhEe G 1 7.00-12-12 (OB502) , Pneumatic Tire
3 3127-420000-10 Drive tyres XN iR 1 7.00-12/5.00S-12, Solid Tire
3 3127-420000-20 Drive tyres XN iR 1 7.00-12/5.00S-12, Traceless Tire
4 304000000055 Washer ¢16 g3 6
5 303002000007 Nut M16x1.5 IR R 6

45




0305 Differential




0305 Differential

RS
Index Part No. Part Name No Applied Date Remark
Fre s T2 & WA EH i

1 7402-403622-00 Bearing 6213 R BRI 2
2 3902-43017X-00 Bolt ZETeig e 12
3 3115-411008-00 Nut M10X1.25 S RE 28
4 7402-403613-00 Locking Plate Pk 8
5 7402-403603-00 Differential Cage I ZERARTT 1
6 7402-403607-00-01 Washer AP 2
6 7402-403607-00-02 Washer el E Pl 2
6 7402-403607-00-03 Washer el E Pl 2
6 7402-403607-00-04 Washer el £ Pl 2
6 7402-403607-00-05 Washer AP 2
6 7402-403607-00-01 Washer AP 2
7 7402-403616-00 Washer 17 BRI 4
8 7402-403609-00 Planetary Gear RSt it 4
9 7402-403608-00 Spider R 1
10 7402-403605-00-02 Face Gear RS 2
11 7402-403601-00 Bolt RS 1
12 3902-43018x-00 Gear e 1
13 7402-403615-00 Locking Plate Ere 6
14 7402-403614-00 Bolt W AL 16

47




0306 Gearbox assembly

m
G

LS

48



0306 GEARBOX ASSY

TRIBRE 5 A
Index Part No. Part Name No. Applied Date Remark
FF5 Lo T LR Kok VISR #IE
1 3115-41032X-00 Bolt M10x25 LY 4
2 7846-20108x-00 Lockwasher 210 B 20
3 7402-403604-00 Cap R 1
4 3115-41033X-00 O-Ring 75x3.1 O T 1
5 7402-403619-00-01 Washer g e Req.
5 7402-403619-00-02 Washer g e Req.
5 3902-43001X-00-01 Washer g Req.
5 3902-43001X-00-02 Washer g Req.
6 3902-43002X-00 Box Body REE 1
7 3902-43003X-00 Bearing Housing 7 A 2
8 7402-403002-00 Housing Lock 7R R B 4
9 7402-403001-00 Housing Bolt 7K RE R A 4
10 3902-43004X-00 Gaskets A 1 Cancelled
11 7402-403013-00 Bearing 6207 TR BRI 3
12 3902-43005x-00 Tooth Shaft Wil 1
13 3902-43006x-00 Gear WKV 1
14 3902-43007X-00 Seal Ring 50*90*10 HER) 1
15 3902-43008x-00 Snap Ring 90 b 1
16 3902-43009X-00 Hinge Pin 10X 24 SENLAH 2
17 3902-43010X-00 Bearing 6210 RV BRI 7K 1
18 3902-43011X-00 Input Shaft N Fh 1
19 7402-403620-00 Bearing 32207 B HEVR T 7K 2
20 3902-43012X-00 Bolt M10x35 ey e 2
21 3901-44015x-00 Block EE2N 1
22 3901-44014X-00 Bolt 10x16 LY 2

49




23 3902-43013X-00 Sealing Cap Bk 1
24 7846-20601X-00 Bearing 6209 IR ER 7R 1
25 3901-44017X-00 Shaft i 1
26 3902-43014X-00 O-Ring 35x3.1 O A 2
27 3902-43015x-00 Box Cover Fiihin 1
28 3902-43016x-00 Bolt i 2 RS 12

50




4000
Hydraulic System

BRARS

51



0401 Steering system

LARENL

52



0401

Steering system

el R4
Index Part No. Part Name No. Applied Date Remark
i) Lo TR K i H 3 #E
1 3127-510000-00 Steering axle assembly B [ 1
2 3127-51002X-00 Cushion B MR R 2
3 3127-100002-00  |Fix plate B AR L 2
4 303001000009 Nut M16 IR R 4
5 304000000051 Lock washer g12 5 1] 20
6 304000000044 Plain washer 216 P 8
7 301002000074 Bolt M16x55 [y 4
8 7825-214000-S0 Rim assembly rear S HCHE AR 2
9 303002000005 Nut M IR R 16
10 3525-520002-00 Bolt rim Rl 0 16
1 7820-280001-00-S0 | Tyres L 2 6.00-9-10 (OB502), Pneumatic Tire
1 3127-520000-10 Tyres L 2 6.00-9/4.00E-9, Solid Tire
1 3127-520000-20 Tyres hh 2 6.00-9/4.00E-9, Traceless Tire

53




0402 STEERING AXLE

Fe i

54



0402 STEERING AXLE

Fe
Index Part No. Part Name No. Applied Date Remark
FF5 Lo LA Kok VISR #IE
1 3530-510001-10 Hub cover HBGE 2
2 3530-510023-10 Nut M30*2 NFFHEIR ) 2
3 3530-510002-10 Nut FRRIB R 16
4 7331-42007X-00 Hub M14x1.5 Lzamkitesy 2
5 3530-510003-10 BoltM14-1.5x4.2 sy i 16
6 7331-42001X-01 Knuckle B AT(R) 1
7 3530-510006-10 Thrust ring e 4
8 3530-510007-10 Nut AR Lins 2
9 7331-42002X-01 Sleeve 30%44x38 L NES 2
10 7331-42003X-01 scraper seal By 2 2
1 3530-510017-10 Dustproof enclosure 977 2> P i 2
12 3530-510015-10 Master pin T4 2
13 7331-42004X-01 Parallel pin T RS 2
14 7331-42023X-00 Connect rod FEFF 2
15 3530-510013-10 Space plate EEL 2
16 3530-510014-10 Pin TEFH 4
17 3127-51001X-00 Axle body S 1
18 7331-42006x-01 Steering cylinder % [ L 1
19 7331-42007X-01 Steering knuckle ,L e (F) 1
20 3530-510022-10 Cotter pin d6.3x80 pagnkci 2
21 304000000015 Plain washer 30 T H 2
22 3530-510025-10 Bearing 30211 [ R T Al K 2
23 309002000017 Bearing 30207 [ R T Al K 2
24 7331-42010X-00 Sealing ring FB85x110x12 | ekt S 2 4 14 2

55




0402 STEERING AXL

LB
Index Part No. Part Name No Applied Date Remark
FFs L5 TR K WM H U
25 3115-52023X-10 Oil cup M6 FERliEvERERIp0N 4
26 3530-510029-10 Bearing 33206 [ 7 4 EP20230823
27 3530-510031-10 Sealing ring FB44x72*6 TR % H R 2
28 3530-510032-10 Pin 3.4x40 PAREE::| 2
29 3530-510030-10 Bearing GE16ES KA 2
30 3530-510038-10 Lock washer 8 A 4
31 7810-41039X-W0 Bolt 8x18 AVIiPR - J: 4
32 7331-42009X-01 O-ring d25x2.65 0% & 2
33 7331-42010X-01 Bolit M16x1.5x62(25)-10.9 | 8l sh sl g 4
34 7845-41021X-S0 Lock washer 16 AL 4

56




0403 STEERING CYLINDER
e )y T

57



0403 STEERING CYLINDER

g Tl
Index Part No. Part Name No. Applied Date Remark
Fre s FAZHR R W H #HE
1 / Packet 50*60*10 (RS 2
2 / Ring 50*58x5.8/8 T839N ZU[ 2 ] 2
3 / O-ring d50*3.55 0%y & 2
4 / O-ring D70*3.1 07y 4
5 / Thrust ring 70*65x1.5 el 2
6 / Thrust ring 60*50*3A EElE] 2
7 / Sealingring  50*60*6 T 6051 i e 12 F:1 P&l 2
8 / Sealing ring  70*59*4.2 THAM 7% 3£ 55 4 P 1
9 / O-ring d43.7*3.55 07 1
10 3132-ZXG-0A Seal kit for Steering cylinder i sHa 1 Include all above(1. 2. 3. 4. 5. 6. 7. 8. 9)

58




5000

Electrical System

HA RS

59



<R&%% To Light Relay

To Control Metergegsy

I
To Tuming Switch e, .
BHERIFX
To Key Switch == /
e S
)
To Grip Brake
EFHIE
Prs
ToFrontLightL _# | \
o L
To Fetch-up Switch
BREFX

0501 HARNESS (Serial Number up to -2311000017)

YN
i To Brake Light Switch
h F;;g}ﬁ?t " BHIBTRR  To Traction Motor
{-‘ cand =, & Accelerator
v Yo e ® \Q s
&z;° " ToBrakeSwitch| | (@
& P\ §
N\\sraas (7 =" &N Pen I
' «10 Traction Motor
To Flasher Y
<= 3 & — ToPump Control - To Traction Control
e To Caution ight switch ~—~J _/ .
=~ BRRIFX
S To Direction Switch
= BT ;
\ & 4
R &
To Horn Switch To Rod-Controswitches 1 |
A & SWRE
To Contactor Coll
_____ 231
To Pump Motor %
&R To Power+ ‘,
5 & HHEH B
To Seat Switch . \V\;\\\ To DCDC Converter
L & pococKEE
To Alarm Buzzer ToFuse
| R By
I / ) To Rear Taillight Harness
BRI
To Hom
L L8

60



0501 HARNESS

IR
Index Part No. Part Name No. Applied Date Remark
FF5 Lo T LR Kok VISR #IE
1 3127-610001-10 Master Wire Harness TR 1 -2311000017 | ICE251B,
1 3127-610001-A0 Master Wire Harness TR 1 -2311000017 | EFL252. ICE251
2 3525-684000-00 Light Relay KT 4k 27 1 -2311000017
3 3218-600600-10 Flasher DNpjis 1 -2311000017
4 3628-650004-00 Signal wire L 52k 1 -2311000017
5 4105-620007-00 Fuse 10A TR 22 1 -2311000017

61




050101 HARNESS (Serial Number from 2311000018-)

To Front Light R T it!g;r:ugt;;ghter sk
To Blue Light L gt . To Helf-epeed switch To Tract|on Motor Accelerator ?
BEXT & V& seewEx B2 To0Ps
% 7 & 7 To Password disk Ta Irectun Motor \T\- EOPS
-4\ ] y  Tofu ghrewll < L)
{ % ToBrake LightSwich . § 0 oo #1 | JJ(Serial number starts with 1)
7 s S \/ it NOTE:
To BrakeSwuch 5y @, #2 | AJ(Serial number starts with 2)
W~ .
3 B3 0\\
6 To Flasher ‘ f-— — \\\
BRR To Control Meter S
o iR @ i To Forerakel Sidesway To DCDC Converter
olightRelay -‘.‘. /
pras < e it We \\\\ , BDCDCHH
R N 24
AN
,/ N
To Fuse
T ERR
To Power - To Hom
BHRSB ZREHTMI
£
0y
L

To Horn Switch

BTFE
//,l
To Tumlng Swdch a\l“

+ To Key Switch
[
4 BT

=D
‘/\ To Seatbelt Switch J
2 gronmy (\
)

RREFA To Dgggl;f;gVItCh
To Blue Light &5 /N Eg%?agtacmr 7 /
BERT o 2 y
To Hom & /7 A7
To Handbrake g lf/./fﬂl 5 YTo1v 7 §\
BFH A\ e, L) o3
v T \( & 1 To Rear Taillight Hamess X\
hid / |\ Sammre T 9 v, BRRATAR T
S pammry 10 Alam Buzzer &) Vi £ S
¢\
" ' B5E 1 Seat Switch < To Pump Motor
BRRFE  To Caution light BEREH
BERT

N
ToFront Light L3Sy # °
BT To Power+
BREFX
ToFetchup Switch & "SR 4‘ %



050101 HARNESS (Serial Number from 2311000018-)

YN
Index Part No. Part Name No. Applied Date Remark
FF5 Lo T LR Kok BT H 3 #IE
1 3127-610001-20 Master Wire Harness ELLW 1 For JJ
1 3127-610001-21 Master Wire Harness FLIR 1 1321200999- For JJ, CE,BGD-22-006181
2 3127-610001-20 Master Wire Harness FLR 1 2311000018-1321200998 For AJ,BGD-21-008802
2 3127-610001-21 Master Wire Harness LR 1 1321200999- For AJ,BGD-22-006181
3 3218-600600-10 Flasher DB 1 2311000018-
4 3218-690001-CO Fuse 10A TR 22 1 2311000018-
5 3845-683000-02 Relay 4k FL 2% 1 -1321200998 | Option, For OPS,BGD-22-006181
6 3525-684000-00 Light Relay KAT 4k B 35 1 2311000018-

63




0502 Control Bracket Assembly (ICE251B)

165 2 MR AR

64



0502 Control Bracket Assembly(ICE251B)

165 2 MR AR

Index Part No. Part Name No. Applied Date Remark
FF5 Lo LA Kok VISR #IE

1 3530-642000-00 DC-DC Converter DC-DC #: 44 1
2 3132-642000-00 Fuse Harness TR 2 fr 2R oK 1
3 3127-640004-10 Copper bar - U 2% 1
4 3132-640004-0A Copper bar + IEARAR 4 — 1
5 3127-640003-10 Copper bar + IERR AR 4% — 1
6 3218-634000-10 Contactor el 1
7 3127-641000-10 Control Bracket P s 2 B A 1
8 3127-640001-10 Aluminum plate BAERAR 1
9 3127-642000-10-00 Controller AT B35 1
10 3132-430001-0A Electric fan B 3
11 3127-640002-10 Copper bar P 2% (A1 4R 2% 2
12 302001000107 Screw M6x12 WRET 2
13 3127-642000-11-00 Controller Eauibs 1
14 304000000050 Lock washer 6 B 16
15 304000000036 Flat washer 26 -5l 12
16 304000000038 Flat washer o4 -5l 12
17 302000000056 Screw M10x20 WRET 2
18 301002000003 Bolt M6x12 WA 2
19 302000000370 Screw M6x35 IRET 8
20 302000000486 Screw M8x60 IRET 4
21 302001000110 Screw M6x16 IRET 4
22 301002000014 Bolt M8x20 RS 4
23 302000000329 Screw M4x30 WRET 12
24 304000000048 Lock washer g4 FE I 12

65




0502 Control Bracket Assembly(ICE251B)

165 2 MR AR

Index Part No. Part Name No. Applied Date Remark
FF5 Lo LA Kok VISR #IE
25 304000000035 Flat washer 10 PR 2
26 304000000052 Lock washer @8 R 8
27 304000000040 Flat washer 28 R 8
28 304000000053 Lock washer 10 R 2

66




0503 Control Bracket Assembly (ICE251. EFL252)(205Ah/280Ah Battery Version)

165 2 MR AR

67



0503 Control Bracket Assembly (ICE251. EFL252)(205Ah/280Ah Battery Version)
P 5% 22 B S R

Index Part No. Part Name No. Applied Date Remark
FF5 Lo LA Kok s E #IE

1 3132-641000-DO Control Bracket A 2R 1

2 3132-640001-D0 Aluminum plate BRI 1

3 302000000370 Screw M6x35 P 7S A R S R AT 4

4 304000000050 Lock washer 6 Pt 2 H ] 4

5 304000000036 Flat washer g6 R [E 4

6 01 |3132-642000-D0O Controller PR 1 Superseded by#3218-600100-63-00,For BGD-21-001807

02 |3218-600100-63-00 Controller g 1 -1311800393
03 |3218-600100-63-82 Controller PGS 1 1311800394~ BGD-23-004718

7 302001000099 Screw M6x25 P 7S A R S R AT 8

8 304000000050 Lock washer 6 Pt 2 H ] 8

9 304000000036 Flat washer g6 R [E 8

10 3218-634000-10 Contactor 48V b 1

11 302001000107 Screw M6x12 P 7S FA B R SR AT 2

12 304000000050 Lock washer 6 At T 4P 2

13 304000000036 Flat washer 26 -5l 2

14 3132-642000-00 Fuse Harness PRI 22 23R 1

15 302001000107 Screw M6x12 7S A B R SRR AT 2

16 304000000050 Lock washer @6 P 1 530 5 B P 2

17 304000000036 Flat washer g6 e 2

18 3530-642000-00 DC-DC Converter DCDC #:#u4% 1

19 302001000110 Screw M6x16 P 7S FA R S R AT 4

20 304000000050 Lock washer 6 Pt 2 H ] 4

21 3132-430001-0A Fan 12V 12V A 3

22 302000000329 Screw M4x30 T A SR ET 12

23 304000000048 Lock washer g4 B 12

24 304000000038 Flat washer g4 -5l 12

68




25 3132-640004-0A Copper bar IEARE %% —

26 1120-540001-00 Fuse Block PRI 22 P 1321200999- BGD-22-004544
27 LB00-200633-00 Fuse 10A TR 22 1321200999- BGD-22-004544
28 302003000004 Screw M6x16 WRET 1321200999- BGD-22-004544
29 3132-640010-DO Contactor fuse copper bar | #fil#% 2 R[22 47 2% 1321200999- BGD-22-004544
30 3127-680010-00 Contactor Controller bar + | #fil#% 24z 38 1E47 % 1321200999- BGD-22-004544

69




0503 Control Bracket Assembly (ICE251. EFL252)(410Ah Battery Version)

165 2 MR AR

70



050301 Control Bracket Assembly (ICE251. EFL252)(410Ah Battery Version)

165 2 MR AR

Index Part No. Part Name No. Applied Date Remark
FF5 Lo LA Kok VISR #IE
1 3127-681000-00 Control Bracket A 2R 1
2 3132-680003-00 Aluminum plate BRI 1
3 302002000027 Screw M8x55 IRET 4
4 304000000052 Lock washer 28 R 4
5 304000000040 Flat washer 28 R 4
6 | 01 |3218-600100-63-00 Controller PR 1 -1311800393
02 |3218-600100-63-82 Controller IS 1 1311800394~ BGD-23-004718
7 302001000099 Screw M6x25 IRET 6
8 304000000050 Lock washer 6 R 14
9 304000000036 Flat washer g6 PR 14
10 3218-634000-10 Contactor 48V A 1
11 302000000343 Screw M6x12 WRET 2
12 3132-430001-0A Fan 12V 12V A5 3
13 302000000329 Screw M4x30 TR SR RET 12
14 304000000048 Lock washer g4 R 12
15 304000000038 Flat washer g4 PR 12
16 4105-620004-C0 Fuse Harness PRI 22 23R 1
17 302000000343 Screw M6x12 WRET 2
18 3530-642000-00 DC-DC Converter DCDC ##u4% 1
19 302002000031 Screw M6x16 IRET 4
20 3127-680002-00 Contactor Copper bar + Bk 5% IEARAR % 1
21 3127-100011-00 Rubber Fuse Sheath IR IR IS 22978 1 Option
22 3132-640007-00 Fuse Copper bar + TEAR B PRIG 22 % 1
23 301002000028 Bolt M10x30 WA 4
24 304000000053 Lock washer 210 R 4
25 304000000034 Flat washer 210 N 4

71




26 1120-540001-00 Fuse Block PRI 22 P 1321200999- BGD-22-004544
27 LB00-200633-00 Fuse 10A TR 22 1321200999- BGD-22-004544
28 302003000004 Screw M6x16 IRET 1321200999- BGD-22-004544
29 3127-680011-00 Contactor fuse copper bar | Z/il2% 2 {rIK; 2287 5% 1321200999- BGD-22-004544
30 3127-680010-00 Contactor Controller bar + | #fil#% 2|4z 38 1E47 % 1321200999- BGD-22-004544

72




wvau
0o 0 0
Gl
5 J?
-B
—O U
—6
— | L 4
L O |W
B
B O
@VO
W& O

0504 Cable (ICE251B)

L5 Sk
o
Lithium Battery oy

73



0504 Cable (ICE251B)

L2 S
Index Part No. Part Name No. Applied Date Remark
FF5 iR LA Kok VISR #IE
1 LB78-00000Z-04 Lithium Battery L EHL TR A 1 80V205AH
1 LB78-000002-10 Lithium Battery A R AR 1 80V155AH
1 LB78-00000Z-11 Lithium Battery I 1 80V280AH
2 3127-620001-00 Traction Power Cable U 5| AL U f g 1
3 3127-620002-00 Traction Power Cable V 5| ALV 1
4 3127-620003-00 Traction Power Cable W 2 AL W LS 1
5 3127-620005-00 Pump Motor cable U FHHLU 1
6 3127-620006-00 Pump Motor cable V FHHLV 1
7 3127-620007-00 Pump Motor cable W FEHHLW 1

74




0504 Cable (ICE251,EFL252)

©©)©)

75

HL A
—1
Lithium Battery
— +
O I
EEI]J [ n
Tcmﬂ e
@
& o o
swW MW
vi O \ G (5} 'BlE
G—Q sV O B MV
e (3] 9, O G (6]
| su Oe MU
4 3) € ¥i L[5
o

I0 ooood




0504 Cable (ICE251,EFL252)

L2 S
Index Part No. Part Name No. Applied Date Remark
FF5 Lo T LR Kok VISR #IE
1 LB78-00000Z-04 Lithium Battery I A 1 80V205AH,See 0505
1 LB78-00000Z-11 Lithium Battery BRI A R 1 80V280AH,See 0505
1 LB78-00000Z-30 Lithium Battery BRI AL R 1 80V410AH,See 0506

2 3132-801008-0A Traction Power Cable W A2 AL W LS 1
3 3132-801007-0A Traction Power Cable V A5 ALV B4 1
4 3132-801006-0A Traction Power Cable U 5| AL U H 4 1
5 3132-801011-0A Pump Motor cable W FLHEPLW 1
6 3132-801010-0A Pump Motor cable V FHHLV 1
7 3132-801009-0A Pump Motor cable U FEHHLU 1
8 3132-801014-0A Battery Cable - B-H14% 1
9 3132-801013-0A C1 Cable C1 4 1

76




0505 Lithium Battery Assembly(205/280Ah)
PR RR

To Meter
B
To Remote
diagnostic
equipment
BTELNRE
&

To Contactor
BREENSE g

s 10 Meter Remote
77 Button

el VT

& To Charge Signal
BERHES

77



0505 Lithium Battery Assembly(205/280Ah)

R R
Index Part No. Part Name No. Applied Date Remark
i) A kel iR Ko & H it

1 LB00-200011-00 | Coulombmeter ARV ES 1

2 LB11-400020-0A Button Harness TR 1

3 LB00-300045-00 Nylon Je ekt 2

4 LB78-400041-00  |Line P S 2k 1

5 302003000004 Screw M6x16 WRET 4

6 LB11-400019-00 Fan Harness R LR 4

7 302004000007 Screw M4x30 WRET 16

8 LB00-200008-00 Fuse Block R 22 P 1

9 LB00-200157-00 | Fuse 500A TR 22 1

10 LB00-200231-00 Column LA 1

1 3218-634000-00 Contactor 48V % 1

12 LB00-200232-00 Column Lt 1

13 202800000005 Screw M4x16 IRET 4

14 LB00-200058-00 Base T Sk R 1

15 LB00-200043-00 | Bracket Ry 1

16 LB00-200042-00 | Sensor Bk VR IR AR S 1

17 | 01 [LB23-400014-0A | Sensor harness WUERFE RGBT | 1 Superseded by LB23-400014-0B

02 |LB23-400014-0B | Sensor harness WU IR AR AR A | 1 EP20220923

18 LB23-400020-00  |Button Harness R BCR AN ZR 1

19 LB30-400008-1H | Main Wire Harness B I 2R TR 1
20 302003000004 Screw M6x16 BRET 4
21 LB11-400012-0A Copper bar 48V k3 1
22 LB00-200238-00 Remote Diagnostic Client — ZFEZWI% 7 i 1 Option, For China
22 LB00-200262-00 Remote Diagnostic Client  ZFEZ W& 7 i 1 Option, For Oversea
23 LB78-400057-00 | Fan transfer line P e 25 2
24 LB06-400012-1D | Communication line P EE TR LR 1

78




0506 Lithium Battery Assembly(410Ah)
PR

To Button
BHATE ¢

{ To Remote diagnostic. -~~~
equipment -~

LB AL

79



0506 Lithium Battery Assembly(410Ah)

R R
Index Part No. Part Name No. Applied Date Remark
i) A kel iR Ko & H it

1 LB00-200011-00 | Coulombmeter ARV ES 1

2 LB11-400020-0A Button Harness TR 1

3 301000000125 Bolt M6x12 I\ A TR AR 8

4 LB00-200043-00  |BMS Ry 1

5 202800000005 Screw M4x16 HEIRET 8

6 LB00-200231-00 Column Red A 2 1

7 LB00-200232-00 | Column Black R 1

8 3112-600400-00 Fuse Block R 22 P 2

9 302003000004 Screw M6x16 WRET 6

10 LB00-200157-00 Fuse 500A R 22 1

11 LB11-400040-00 Fan AN 2

12 302000000329 Screw M4x30 WRET 8

13 LB06-400012-1D | Communication line P S TR 2 1

14 LB00-200005-00 | Contactor bt 1

15 202800000001 Screw M6x12 2HAAMRET 4

16 LB00-200157-00 Fuse 500A PRS2 1

17 LB00-200058-00 | Terminal AT S R 1

18 LB00-200262-00 Remote Diagnostic Client — ZFEZ W% 7 i 1 For Overseas
18 LB00-200238-00-01 | Remote Diagnostic Client  JtfEi2 W%/ i 1 For China

19 LB23-400020-00 Button Harness R BCR AN ZR 1
20 3525-684000-10 Relay A L% 1
21 LB00-200042-00 | Sensor BE VR R A s 1
22 302001000008 Screw M4x25 WRET 2
23 LB23-400014-0A | Sensor harness WU IR | 1
24 LB78-400085-00 Battery Cable Assembly 2R iNzERD 1
25 302000000038 Screw M6x45 WRET 4
26 LB78-400057-00  |Fan control line Rl 2 1

80




27

LB30-400008-1H

Main Wire Harness

BB E RIR 1

6000
Hydraulic System

81




0601 Hydraulic System |
WEEH 1

82



0601 Hydraulic System [

LG 1
Index Part No. Part Name No. Applied Date Remark
P i T4 B EA H #
1 3127-721000-00 Hose it 2
2 7830-710011-S0 Rubber hose assembly ABRHET o e R e A 2
3 7331-710100-00 Steel pipe assembly BURHAL AN 1
4 7331-500015-00 Bushing EIESS 2
5 2701-201600-00 Connector £ DN 2

83




0602 Hydraulic System [ (Serial Number up to -2301800075)
T S 1T

84



0602 Hydraulic SystemII (Serial Number up to -2301800075)

R % 11
Index Part No. Part Name No Applied Date Remark
s ZH s EdiE A W S ) EL 1 i

1 7500-190019-00-00 |Clip 23 SN2 R 4 2

2 See0603 Hydraulic tank A 1

3 7331-710010-00 Hose % e I e 1

4 3132-710010-00 Connector ek 1

5 7331-700004-00 Stopper Beskik 1

6 301004000059 Bolt M10x40 EES 4

7 3715-720000-00 Redirector Ruturn Hose I [ 3% ] i 1

8 7331-710054-00 Hose,Redirector to Steering %111 2% 2| £ 1% 1

9 3127-722000-00 Hose g — 1

10 3127-700001-00 Oil suction pipe W AN 1 -2301800075
11 0000-000471-00 Clip 232-40 SRR 22 i 5

12 3111-500002-B0 Hose e 2 -2301800075
13 3132-660000-10 Pump Motor L 1 -2301800075
14 3701-621000-00 Hose b 1

15 3815-750000-00 Gear Pump Pt 1

16 7331-700005-00 Stopper ED N 2

17 2713-243200-00 Connector M24x1.5-g32 JERIIESS 1

18 3127-723000-00 Hose,Redirector to Steering ~ # FIMfHiF — 1

19 2701-161600-00 Connector SN 2
20 7331-700003-00 StopperM20-M16 ki 1
21 3218-600006-00 Shock Absorber IR A 4
22 304000000119 Flat washer 210 R 4
23 304000000053 Lock washer 310 R 8
24 301002000028 Bolt M10x30 A 4
25 202800000025 Clip 44 XU 22 4t 2

85




25 202800000025 Clip g44 PG A i

26 304000000035 Flat washer 10 T

27 | 01 |2701-222090-A0 | Connector M22x1.5-M20x1.5  ELiififk Superseded by#2701-222000-00,For EP20210317
02 [2701-222000-00 | Connector M22*1.5-M20*1.5  ELififk

28 3132-730300-00  |Hose LS &

29 | 01 |7830-100100-20 Connector BBk B Superseded by#2701-222090-A0,For EP20210317
02 [2701-222090-A0 Connector M22x1.5-M20x1.5 B iB#:3k

30 3132-66001X-10  |Encoder it -2301800075

86




060201 Hydraulic System Il (Serial Number from2301800076-)
T S 1T

87



0602 Hydraulic System Il (Serial Number from 2301800076-)

TR 1
Index Part No. Part Name No Applied Date Remark
i) Lo EE R e TEH H #E

1 7500-190019-00-00 |Clip 823 SN 22 -4 2

2 3132-710010-00 Connector sk 1

3 7331-710010-00 Hose EZ - TCINIIN =5 1

4 | 01 |[3132-730000-00 Steering unit )t 1 -2321800621 EP20230714-01

02 |3623-760000-00 Steering unit % 1 2321800622~ BGD-23-002532,Interchangeable

5 7331-700004-00 Stopper Beskik 1

6 202800000025 Clip g44 KR 22 il 1

7 3715-720000-00 Redirector Ruturn Hose B 4% ml 1

8 7331-710054-00 | Hose,Redirector to Steering % [ 83 5] £ i [ it 1

9 3127-722000-00 Hose BRI — 1

10 3132-700002-0B Qil suction pipe I RliikEs 1 2301800076~ BGD-21-002289

11 202800000025 Clip UL 4 5

12 3132-650000-20 Pump Motor AL 1 2301800076- BGD-21-002289

12 3132-660000-10 Pump Motor FEHNL 1 |2301800076- For China

13 3132-65001X-20 Encoder Yl as 1 2301800076~ BGD-21-002289

13 3132-66001X-10 Encoder Inhid o 1 2301800076- For China, 3132-660000-10 Motor
14 3701-621000-00 Hose M 1

15 3815-750000-00 Gear Pump g e 1

16 7331-700005-00 Stopper E DN 2

17 2713-243200-00 Connector M24x1.5-32 HilEk 1

18 3127-723000-00 Hose,Redirector to Steering ¥ — 1

19 2701-161600-00 Connector Hekik 2
20 7331-700003-00 StopperM20-M16 DN 1
21 3218-600006-00 Shock Absorber TR 4
22 304000000119 Flat washer g10 PR 4

88




23 301002000028 Bolt M10x30 L in

24 304000000053 Lock washer 210 L

25 304000000035 Flat washer 210 R

26 301004000059 Bolt M10x40 e in

27 2701-222000-00 Connector M22*1.5-M20*1.5 JERGEIS S
28 3132-730300-00 Hose LS &

29 2701-222090-A0 Connector M22x1.5-M20x1.5 Bk

89




0603 Hydraulic oil (Serial Number up to -2301800075)

A

90



0603 Hydraulic oil

(Serial Number up to -2301800075)

A
Index Part No. Part Name No Applied Date Remark
K5 F s EIEATIR K TEH H #ik
1 7331-580000-00 Gas cover PN 1 -2301800075
2 301004000022 Bolt M8x1*20 AR 8 -2301800075
3 7331-710051-00 Casket BEapn 1 -2301800075
4 306000000137 Lockwasher @8 55 8 -2301800075
5 3218-110008-00 Oil Filter YET AR 1 -2301800075
6 3218-110010-00 Magnet Tk ek 1 -2301800075
7 3218-110001-00 Plug Drain M18x1.5 T 5 1 -2301800075
8 306001000003 Washer 218 1 JE 1 -2301800075

91




060301 Hydraulic oil (Serial Number from 2301800076-)

92



060301 Hydraulic oil

(Serial Number from 2301800076-)

ThAE
Index Part No. Part Name No. Applied Date Remark
F5 Lo T2 Ko i T H 3 ik
1 7331-710007-00 Hydraulic oil filler cap assembly & it 36 4 A% 1 |2301800076-
2 7331-710051-00 Casket BeEaEn 1 2301800076-
3 301002000014 Bolt M8x20 LY 8 2301800076-
4 306000000137 seal washer 28 R 8 |2301800076-
5 3132-720000-0B Oil Tank cover A R 1 |2301800076-
6 7330-500004-00 Magnet Tk 1 2301800076~
7 3218-110008-00 Oil Filter JEMES 1 2301800076-
8 3218-110001-00 Plug TR ZE 1 2301800076-

93




9000
Addendum

P %

94



0901Charger
7oL

95



0901 Charger

oL
Index Part No. Part Name No. Applied Date
1 3127-670001-00-00 Charger A 1 80V/130A, 380V/50-60HZ/REMA320A; Industrial Plug
1 3127-670001-00-01 Charger A 1 80V/130A, 415V/50-60HZ/REMA320A; Industrial Plug
1 3127-670001-00-02 Charger A 1 80V/130A, 440V/50-60HZ/REMA320A; Industrial Plug
1 3127-670001-00-03 Charger A 1 80V/130A, 400V/50-60HZ/REMA320A; Industrial Plug
1 3127-670001-00-04 Charger A 1 80V/130A, 415V/50-60HZ/REMA320A; For AUS;
1 3127-670001-00-05 Charger A 1 80V/130A, 380V/50-60HZ/REMA320A; For USA;
1 3127-670001-00-06 Charger 7o LR 1 80V/130A, 460V/50-60HZ/REMA320A; For USA;
1 3127-670001-03-00 Charger 7o LR 1 80V/200A, 415V/50-60HZ/REMA320A; Industrial Plug
1 3127-670001-03-01 Charger 7o LR 1 80V/200A, 380V/50-60HZ/REMA320A; Industrial Plug
1 3127-670001-03-02 Charger 7o LR 1 80V/200A, 380V/50-60HZ/REMA320A; For USA;
1 3127-670001-04-00 Charger 7 HL 2% 1 80V/65A, External, three-phase, 415V/50-60HZ/REMA320A; Industrial Plug
1 3127-670001-04-01 Charger 7o HLAY 1 80V/B5A, 400V/50-60HZ/REMA320A; Industrial Plug
1 3127-670001-04-02 Charger A 1 80V/65A, 380V/50-60HZ/REMA320A; Industrial Plug
1 3127-670001-04-03 Charger A 1 80V/65A, 415V/50-60HZ/REMA320A; For AUS;
1 3127-670001-04-04 Charger A 1 80V/65A, 380V/50-60HZ/REMA320A; For USA;
1 3127-670001-04-05 Charger A 1 80V/65A, 480V/50-60HZ/REMA320A; For USA;
1 3127-670001-05-00 Charger TR 1 80V/35A, single-phase, 220V/50-60HZ/REMA320A; Industrial Plug;
1 3127-670001-05-01 Charger A 1 80V/35A, single-phase, 220V/50-60HZ/REMA320A; For China;
1 3127-670001-05-02 Charger FEHRE 1 80V/35A, External, single-phase, 220V/50-60HZ/REMA320A; For EUR;
1 3127-670001-06-00 Charger 7o LR 1 80V/200A, External, three-phase, 480V/50HZ/REMA320A; For USA;
1 3127-670001-08-00 Charger 7o LR 1 80V/100A, External, three-phase, 220V/60HZ/REMA320A; For USA;
1 3127-670001-12-00 Charger 7 HL 2% 1 80V/65A, External, three-phase, 380V/50-60HZ/REMA320A; Industrial Plug
1 3127-670001-12-01 Charger 7o LR 1 80V/65A, External, three-phase, 400V/50-60HZ/REMA320A; Industrial Plug
1 3127-670001-12-02 Charger 7o LAY 1 80V/65A, External, three-phase, 415V/50-60HZ/REMA320A; Industrial Plug
1 3127-670001-12-03 Charger A 1 80V/65A, External, three-phase, 415V/50-60HZ/REMA320A; For AUS;
1 3127-670001-12-04 Charger A 1 80V/65A, External, three-phase, 380V/50-60HZ/REMA320A; For USA;
1 3127-670001-13-00 Charger TR 1 80V/60A, Built-in, three-phase, 380V/50HZ/OT16-10 *2; Industrial Plug

96




3127-670001-04-06

Charger

T

80V/65A, External, three-phase, 440V/50-60HZ/REMA320A; For USA;

3127-111032-00

Charger

TG

80V/25A. , single-phase, /220V/50HZ/320A, REMA320A; For China;

97




9000
Addendum

b 3¢

98



0901 Label Fzll§

508000000083

25NES

7 508000004312 2 Sl 7

296

ANEWEINDE] &3

. ; 1 = L
LEHON oo FION] 2

60
508000002310
o o, LTD. :[I
e " SRR

NEWIINSE &3

508000002310

508000000134

99



508000005092

1 0 508000001895

100



0901 Label Fzll§

Index Part No. Part Name No. Applied Date Remark
1 508000002310 |LIION Label AL BRI 2
2 508000000134 |Logo label Btk 2
3 508000000124 | Charging indicator Label 78 HL AR~ AR IS 1
4 508000002086 |Label R SRR 1
5 508000000048 | Logo label Btk 1
6 508000000083 |Label PEARE S 1
7 508000004312 |Label 2.5 R A 1
8 508000001960 |Nameplate s 1
9 508000005092 | No spraying label LB ARI 1
10 508000001895 |Load nameplate AT 1
1" 508000005232 |Label R TP+ 22 42 S B b 1
12 508000004694 |Logo label Btk 1

101




	1000
	Frame System
	车身系统
	0101 Frame System（S
	车身系统
	010101 Frame System
	车身系统
	0102 Overhead Guard
	安全棚
	0103 Front Cover
	前外罩
	0104 Back Cover
	后外罩

	0105 CAB
	驾驶室
	2000
	Steering Control System
	操作系统
	0201 Steering Control
	操作系统
	0202 Parking Brake
	脚刹总成
	0203 Meter
	仪表
	020301 Meter (SN from
	仪表
	0204 Steering Assembly
	转向柱总成
	0205 Valve Control Li
	多路阀操作杆

	3000
	Driving System
	驱动系统
	0301 
	驱动系统
	0302 Drive axle assembly 
	驱动桥总成
	0304 Drive wheel
	驱动轮
	0305 Differential 
	差速器
	0306 Gearbox assembly
	减速箱总成

	4000
	Hydraulic System
	转向系统
	0401 Steering system
	转向系统
	0402 STEERING AXLE
	转向桥
	0403 STEERING CYLINDER
	转向油缸

	5000
	Electrical System
	电气系统
	0501 HARNESS（Serial Number up to -2311000017）
	线束 
	050101 HARNESS（Serial Number from 2311000018-）
	线束 
	0502 Control Bracket Assembly（ICE251B）
	控制器安装板总成
	控制器安装板总成
	0503 Control Bracket Assembly (ICE251、EFL252)(205A
	控制器安装板总成
	控制器安装板总成
	0503 Control Bracket Assembly (ICE251、EFL252)(410
	控制器安装板总成
	控制器安装板总成
	0504 Cable（ICE251B）
	电缆总成
	0504 Cable（ICE251,EFL252）
	电缆总成
	0505 Lithium Battery Assembly(205/280Ah)
	锂电瓶总成
	0505 Lithium Battery Assembly(205/280Ah)
	0506 Lithium Battery Assembly(410Ah)
	锂电瓶总成
	0601 Hydraulic SystemⅠ
	液压管路Ⅰ
	0601 Hydraulic SystemⅠ
	液压管路Ⅰ
	0602 Hydraulic SystemⅠ（Serial Number up to -230180
	液压管路Ⅱ
	0602 Hydraulic SystemⅡ（Serial Number up to -230180
	液压管路Ⅱ                  
	060201 Hydraulic SystemⅡ（Serial Number from230180
	液压管路Ⅱ
	0602 Hydraulic SystemⅡ（Serial Number from 23018000
	液压管路Ⅱ                  
	0603 Hydraulic oil（Serial Number up to -230180007
	油箱
	060301 Hydraulic oil（Serial Number from 23018000
	油箱

	9000 Addendum附录
	0901Charger充电器

	9000 Addendum附录

